
TORQUE | M19-10
REVISION 00 |  2.12.2011

27

A1021215

1PCA1017948
1PCA1017950

A1016707
A1016706
A1012036

4PCSA1013165
A1017954

1PC
1PC

A1013166
A1017951
A1017977
A1017976

1PCA1017949
A1017953

A1017559 No.21
A1022933
A1017946

A1012934

A1017499
A1012935
A1005111
A1016321

A1017835

A1012043

A1014819

A1024012

A1017971
A1017969
A1022932
see Rocker 

Arm Set
A1017964
A1017967
A1017965
A1017978
A1017979

A1012197
A1017955

A1017972
A1017958
A1017959
A1017956
A1012196
A1017966
A1017962
A1017963
A1017961
A1017960
A1017968

A1017974
see drawing
A1017945
A1017952
A1017947

2PCS

2PCS

1PC

1PC

1SET

1PC
1PC
1PC

A1022931

A1023037

A1012147

A1023038
A1012147

A1017957

A1016331

A1005024

A1017975

A1024698

73

46

29
28

26

6
45

10
24

14
32

14

31

22

4
5

3

2

35

37
38

45
51

2

4

5

3

9

24

17

45
30

39 45
47 48

36

15
23

23

23
41

52

52

12

13
12

13

5044
34

33

50 44
49 49 44

54

50

50 44

34

33

60

16

16

62

61

61

41-1

72

71

66

66

66

66

67

68

68

68

68

68

65
69

64

68

63

63

63

63

70

63

38 BB washer
39 BB fixing bolt
41

41-1
44 Bearing 4PCS
45 Bearing
46
47 C clip
48 BB right washer
49 Fixing bolt 2PCS
50 Washer 4PCS
51 Fixing bolt
52

RD hanger screw54 1PC
60 RD hanger 1PC

cone61 2PCS
washer 62

63

seat clampsee drawing 1PC

64

head setsee drawing 1SET

65

Fox DHX Air 5.0 9.5x3.0 in (241.3x76.2mm) 1PC

66 Canyon bushing 4PCS
67 Syntace X12 1SET
68 cable holder set 7SETs
69 post mount adapter 180->203 mm (Avid only) 1PC
70

post mount bolt 2PCS

71

post mount bolt 2PCS

72

cable clip 11-101-77 5PCS
opt. A1021214

73

protection foil 1PC

6902

see drawing

Part name
POM
SS bolt
Washer

Spherical Bearing
Bolt
(R) Axis 
(L) AXIS

Heli-coil
Disc mount washer

Linkage shock nut

Heli-coil
Bolt
Bolt
Axis bolt

Washer
SAG M. Cap
O-Ring
S cap
Cap
Cap of Axis
Rocker arm
Rocker arm
CS Axis bolt
CS bolt cap
BB Axis
Nut
Bushing

Qty
2PCS

2PCS

1PC
1PC
1PC
2PCS
2PCS
2PCS

2PCS

2PCS
1PC

2PCS
1PC
1PC
1PC
1PC

1SET

2PCS
2PCS

No
2
3
4
5
6
9
10

13
12

15
14

16
17
21
22
23
24
26
27
28
29
30
31
32
33
34
35
36
37

Canyon#

21
21

LOCTITE 243 (BLUE)

#26 should rotate easily
SAG Monitor Assembly

(always grey rubber)

FD adapter 1PCE59-10
FD adapter 1PCE57-10

698-2RS

M5 Nut 1PC

FD bolts 2PCS

1PC

E09-09

E60-11

E47-10

GE8-C

Hammerschmidt

Bolts for HS plate

  plate 1PC

3PCS

LOCTITE 243 (BLUE) on #14

LOCTITE 243 (BLUE) on #14

LOCTITE 243 (BLUE)

LOCTITE 243 (BLUE)

protection foil for D/T 60x483mm

for double and trible chain wheel

for double chain wheel with 
Canyon Bash-Guard E48-10 only

LOCTITE 243 (BLUE)

torque 6 Nm 
add grease! 

LOCTITE 243 (BLUE)
with torque 8 Nm

For Avid calipers only!

Pls note for 203 mm discs!

2 x DIN7984 M6x16
lettering on inside!

Mount without #12!

Use spacer # 12!

Use M6x35 mm screw for brake mount!

Please note for Avid Calipers + 185 disc

Please note for Formula calipers + 180mm disc

Direct Mount 180 without #12!

LOCTITE 243 (BLUE)

LOCTITE 243 (BLUE)

LOCTITE 243 (blue)
with torque 8 Nm 

Fill with grease

A1014219

A1014220

Head Set
Acros AX-03

Acros Cone ring 1 1/8

Acros Cone ring 1 1/2A1014221
or

black ano.

orange ano.

Seat clamp E09-09

black ano.

orange ano.

Rocker Arm Set

spherical bearing
1pc
2pcs

Rocker Arm Set

spherical bearing 2pcs
1pc

OR

black
orange 

CS bolt cap

Only use Canyon precision bushings #66
with the aluminium bolt!

with torque 12 - 14 Nm

Tight fit: Use rubber hammer if necessary!

Suspension test: #66 should not turn on bolt!

with torque 12 - 14 Nm

Tight fit: Use rubber hammer if necessary!

Suspension test: #66 should not turn on bolt!

Replace if thickness 
 below 0,8mm

Replace if thickness 
 below 0,8mm

with torque 6Nm 

with torque 14 Nm

with torque 14 Nm

with torque 6 Nm

torque 8 Nm

Only use Canyon precision bushings #66
with the aluminium bolt!

with torque max. 8 Nm


